
ASSEMBLY INSTRUCTION

ITEM NO/ARTICLE :
1700K-1/2/3

Instruction D'Assemblage

ASSEMBLY RATING
The Assembly Rating is a 5-point system that shows the
degree of effort needed in assembling a specific product
(with 1 being easy and 5 being difficult).For some
products,two persons are recommended.

DIFFICULTÉ D'ASSEMBLAGE
Le vendeur Assemblée est un système à 5 points qui montre
le degré d' effort nécessaire à l'assemblage d'un produit
spécifique (1 étant facileet 5 étant relativement difficile).pour
certains produits,deux personnes sont recommandés.

EASY
FACILE

DIFFICULT
DIFFICILE

DO NOT TIGHTEN SCREWS UNTIL EACH STEP IS COMPLETED
NE PAS SERRER LES VIS JUSQU'À CE QUE CHAQUE ÉTAPE EST TERMINÉ

*2 Persons recommended /
*2 Personnes recommandées

Page 1 of  8



Page 2 of  8



Page 3 of  8



PARTS IDENTIFICATION LIST

 LISTE DE PIECES

DRAWING

SHAPE

DESCRIPTION

DESCRIPTION

QTY

QTÉ

1pc

NO

DO NOT TIGHTEN SCREWS UNTIL EACH STEP IS COMPLETED

NE PAS SERRER LES VIS JUSQU À CE QUE CHAQUE ÉTAPE EST TERMINÉ

#1

Headboard

Tête de lit

HARDWARE LIST

 LISTE DE QUINCAILLERIE

DRAWING

SHAPE

DESCRIPTION

DESCRIPTION

QTY

QTÉ

NO

#2

#3

#4

#A

#B

#C

#D

2pcs

Headboard leg(L&R)

     Support pour tête de lit

2pcs

Side  Rails

Longerons

1pc

Storage Footboard

Panneau de  Pied

6pcs

Lock Washer Ø5/16"

Rondelle d'arrêt Ø5/16"

Flat Washer Ø5/16"

Rondelle Plate Ø5/16"

1pc

Allen key M4

Clé Allen M4

Bolt Ø5/16" x 1-3/8"

BoulonØ5/16" x 1-3/8"

14pcs

14pcs

Page 4 of  8

#5

#6

#7

#8

#E

#F

#G

#H

#I

#J

Slat

Lattes

Drawer Support Leg

Pieds de support

Support Leg

Pieds de support

Dusty Panel

Panneau poussiéreux

1set

2pcs

12pcs

1pc

8pcs

Thread Rod Ø5/16" x 3-1/2"

    Tige filetée Ø5/16" x 3-1/2"

Half Moon Washer Ø5/16"

    Rondelle demi-lune Ø5/16"

Hex Nut  Ø5/16"

      
Écrou hexagonal Ø5/16"

1pc

Wrench 12mm

Clè 12mm

10pcs

Screw #4 x 30mm

Vis #4 x 30mm

6pcs

Screw #4 x 10mm

Vis #4 x 10mm

8pcs

8pcs

#1

#2R

#2L

#5

#3

#3

#4

#6

#8

#7



Page 5 of  8

DO NOT TIGHTEN SCREWS UNTIL EACH STEP IS COMPLETED

NE PAS SERRER LES VIS JUSQU À CE QUE CHAQUE ÉTAPE EST TERMINÉ

STEP 1

ÉTAPE 1

STEP 2

ÉTAPE 2

#D

#A

#B

#C

#2R

#2L

#1

#4

#6



Page 6 of  8

DO NOT TIGHTEN SCREWS UNTIL EACH STEP IS COMPLETED

NE PAS SERRER LES VIS JUSQU À CE QUE CHAQUE ÉTAPE EST TERMINÉ

STEP 3

ÉTAPE 3

STEP 4

ÉTAPE 4

#1

#4

#3

#3

#E

#B

#C

#G

#F

#H

#7

#5



Page 7 of  8

DO NOT TIGHTEN SCREWS UNTIL EACH STEP IS COMPLETED

NE PAS SERRER LES VIS JUSQU À CE QUE CHAQUE ÉTAPE EST TERMINÉ

STEP 5

ÉTAPE 5

STEP 6

ÉTAPE 6

#I

#3

#3

#5

#J

#8

#5



It is recommended to install protective pads under all legs and supports to avoid damage or scratches
when placing furniture on a wood floor or other hard surface, and to limit indentation and prevent
discoloration if placing on carpet.
 II est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des
meubles pour éviter d'endommager ou d'égratigner les planchers en bols ou autres surfaces dures, et
pour limiter l'empreinte et empêcher la décoloration quand les meubles reposent sur la moquette.

DO NOT TIGHTEN SCREWS UNTIL EACH STEP IS COMPLETED

NE PAS SERRER LES VIS JUSQU À CE QUE CHAQUE ÉTAPE EST TERMINÉ

Page 8 of  8

STEP 7

ÉTAPE 7


	1700K-123-1.pdf (p.1)
	Model

	温馨提示页TRANG 2,3.pdf (p.2-3)
	1700K-123-4.pdf (p.4)
	Model

	1700K-123-5.pdf (p.5)
	Model

	1700K-123-6.pdf (p.6)
	Model

	1700K-123-7.pdf (p.7)
	Model

	1700K-123-8.pdf (p.8)
	Model


